
1  

 

GREATER VISAKHAPATNAM SMART CITY CORPORATION 

LIMITED 

VISAKHAPATNAM  
 

 

 

 

 

 
 

 

 

 

N.I.T. & TABLE OF CONTENTS 

 
 

 

 

 

 
Name of  the Work: 

 

 

Providing  Sewerage Network in Jalaripeta and network gaps in ABD area and 
retrofitting of pumping stations at Pandurangapuram, Shantiashramam and Town 
kotta road and Retrofitting of STP's  at Appughar  and Town kotta road  and 
Replacement  of Gravity main from Durgalamma Temple to Town  Kotta road  STP 
of Greater Visakhapatnam Municipal Corporation” under Smart City Mission” 

 

 

 

 
 

 

 

Tender Notice No: GVSCCL/Projects/31(Sewerage)/2017-18, dated 16.2.2018 

 

 
   

 

 

 

 

 

 

Managing Director  
[...]
detailed drawings shall be submitted by the EPC 
Agency which will be approved by the competent 
authority based on which the quantities have to be 
arrived and they shall be in conformity with the 
IRC/MoRTH Specifications but within the overall 
percentage breakup mentioned in the document and 
the following quantities are only indicative but not 
exhaustive. 

 



7  

 

Not less than 4289 Cum  Crusher dust filling 200mm 
thick 
Not less than 3217 Cum  M30  grade concrete 
150mm thick 

1.6 a)Supply and delivery of Submergible pumps(energy 
efficiency ) with cable pipe  , suction  and discharge 
pipes  , fittings, installation ,laying ,jointing  fixing of 
electromechanical components including 
replacement of existing pipes and pumps with labor 
charges . 
21kw  pump at@53lps and  20 meter head-2 No's 
   42kw  pump at@125lps and  20 meter head-2 
No's 
125kw  pump at@313 lps and  20 meter head-1 
No's 
b)Mechanical  coarse  screen  of 1.2mx1.5mx0.5m 
c) Supply ,delivery ,laying termination of single core  
copper flexible cable from junction box to starter 
panel including pvc pipe of 16 sq mm-120m and 
70sq mm-30m length 
d) Control panels suitable for the above pumps-
3No's 

 For 9 MLD sewage 
pumping station@ 
pandurangapuram 

1.7 Supply and delivery of Submergible pumps(energy 
efficiency ) with cable pipe  , suction  and discharge 
pipes  , fittings, installation ,laying ,jointing  fixing of 
electromechanical components including 
replacement of existing pipes and pumps with labor 
charges . 
a)28kw  pump at@112 lps and  15 meter head-2 
No's 
    55kw  pump at@222lps and  15 meter head-2 
No's 
55kw  pump at@556 lps and  15 meter head-1 No's 
b) Supply of  DG set 320KVA outdoor  
c) Supply ,delivery ,laying termination of single core  
copper flexible cable from junction box to starter 
panel including pvc pipe of 16 sq mm-120m and 
95sq mm-30m length  
d) Control panels suitable for the above pumps-
3No's 

For 16 MLD sewage 
pumping 
station@Shanti ashram 



8  

 

1.8 Supply and delivery of Submergible pumps(energy 
efficiency ) with cable pipe  , suction  and discharge 
pipes  , fittings, installation ,laying ,jointing  fixing of 
electromechanical components including 
replacement of existing pipes and pumps with labor 
charges . 
a)57kw  pump at@264 lps and  15meter head-2 
No's 
    114kw  pump at@528ps and  15 meter head-2 
No's 
290kw  pump at@660 lps and  14 meter head-1 
No's 
b)Mechanical  coarse  screen  of 1.5mx1.5mx0.8m 
c) Supply ,delivery ,laying termination of single core  
copper flexible cable from junction box to starter 
panel including pvc pipe of 16 sq mm-120m and 
95sq mm-30m length 
d) Control panels suitable for the above pumps-
3No's 

For 38 MLD sewage 
pumping station 
@Town kotta road 

1.9 Complete SCADA system for monitoring and 
controlling the pumping stations  
9mld,16 mld and 38 mld 

3 No's 

 
Upgradartion of STP- 38 MLD  

 

 Upgradation of 38 MLD STP by Designing,  
constructing, hydraulic testing, commissioning and 
giving satisfactorily trials of 38 MLD STP of suitable  
components as per technology requirements to treat 
Sewage and can be accommodated in existing 
available land with suitable Treatment Units as per 
the CPHEEO guidelines and CPCB norms relevant 
IS codes etc. necessary piping work with required 
valves, gates, Laboratory Equipment, complete as 
turnkey job with all involved additional Civil, 
electrical, Instrumentation and mechanical works as 
per detailed specifications  to achieve the effluent 
discharge standards:  pH 6.5 - 8.5, BOD < 10mg/lit, 
COD < 50mg/lit, TSS < 10mg/lit, TN < 10mg/lit, TP < 
2mg/lit, NH4N < 5mg/lit, FC < 100 MPN / 100 ml to 
get recyclable quality of water for Industrial/ 
agricultural purposes. The Coagulant Dosing 
System shall be provided as an optional/ backup. 
The plant should be completely automated with PLC 
controlled SCADA operating system with sensors, 
probes to measure BOD,COD,TSS,PH and 
ammonia at inlet an outlet, TSS meter, portable  D.O 
meter, main control cabinet and communication 
module  including determining quantitative and 

 



9  

 

qualitative parameters of influent and effluent etc., 
complete Designing, providing and constructing 
administrative building, office cum laboratory 
including stores. 

1.10 Supply of Dia. 63mmx1000mm Silicon Fine Bubble 
Tubular  Diffusers with SS Nipple of Model SFT-100-
SILICON  in the Aeration Tank(60mx42.5mx5m) 
2800 -Nos 

38 MLD STP 

1.11 Supply ofTwin Lobe  Air Blower with All Accessories 
of 5750 cum/hr,0.6 kg/cm2(Without Motor).  
6 -Nos 

38 MLD STP 

1.12 
Supply of Motors of 180 HP /1440 RPM for Twinlobe  
Blower  6 -Nos 

38 MLD STP 

 
Supply of Bio-Swirl media    for  two    Aeration tanks  
(60mx42.5mx5m)-440cum 

38 MLD STP 

1.13 Supply of Grit Removal System to suit tank size of 
6.5 M x 6.5 M x 0.9 M SWD + 0.5 M FB all parts in 
SS 316 with 400mm dia Screw classifier  with 
Electro Mechanical Overload alarm assembly,1.5 
KW geared motor and chain drive with chain guard 
for grits collection mechanism,Grits washing 400 
mm Ø Screw Classifier mechanism in SS316 Screw 
construction with 1.5 KW geared motor complete 
and Organic Return Pump with SS316 Shaft and 
Impeller & 0.75 KW motor. 
2-Nos 

38 MLD STP 

1.14 Designing, providing & constructing in RCC (M-30) 
Anoxic tanks(28mx18.55mx5.5m) with central 
partition wall-1-No 

38 MLD STP 

1.15 
 Supply of 7.5 HP Trition Process Mixer for Anoxic 
Tank 6-Nos 

38 MLD STP 

1.16 
Supply of Recirculation pumps from Aeration  to 
Anoxic tank 6-Nos 

38 MLD STP 

1.17 
Designing, providing Disc filter and associate civil 
structure .as per specifications1-No 

38 MLD STP 

1.18 
Supply of  Centrifuge  for average flow (38 MLD) 1-
No 

38 MLD STP 

1.19 Supply of RAS (return sludge)  non clog  horizontal 
centrifugal pumps of 500 cum/hr and  10m head 
2-Nos 

38 MLD STP 

1.20 
Supply of Agitator in the sludge sump 2-Nos 

38 MLD STP 

1.21 Supply of Centrifuge feed  pump  capacity (12 
cum/hr)with motor 7.5 HP and operating pressure of 
1.5 bar  2-Nos  

38 MLD STP 



10  

 

1.22 
Supply of  motor for Centrifuge  with VFD and 18.5 
KW motor    2-Nos  

38 MLD STP 

1.23 
Supply of Open channel flow meter Ultrasonic )with 
transmitter flow sensor  for 19 MLD flow 2-Nos 

38 MLD STP 

1.24 Supply of Chlorinator with chlorine dosing of 5 ppm 
with Vacuum type wall Mounted  chlorinator  10 
Kg/hr consists of vacuum regulator control valve 
assembly, flow meter assembly,  Water/Chlorine 
Pressure gauges, ejector assembly  with mixing  
chamber all Wall mounting accessories, annealed 
copper coil 2 mtr long with end fitting cylinder/tonner 
Key 1 No. Ammonia Solution  Ammonia Tourch 1 No 
including booster pumps of 10cum/hr, chlorine 
detector, Tonner, supervision and installation  
1 -Job  

38 MLD STP 

1.25 Providing PLC scada system ,instrumentation and 
Miscellaneous works (Cleaning, Repair and 
overhauling  of electromechanical units) 
1 -Job 

38 MLD STP 

1.26 
Supply of  DG set 630KVA outdoor 

38 MLD STP 

1.27 
Lab equipment  for Treatment  plant 

38 MLD STP 

1.28 Supply ,testing and commissioning of Drive control 
panel (185  KW-VFD)with 630 amps Capacity  for 
Air blowers 

38 MLD STP 

1.29 Supply delivery and termination of common 11kv, 
630A, 25KA VCB  at  38 MLD 1000kVA and  
750kVA transformers 

38 MLD STP 

1.30 
 Supply of 300 sqmm 3.5 core aluminum armed 
cable 

38 MLD STP 

 
Upgradartion of STP- 25 MLD  

 

 Retrofitting of 25 MLD STP by Designing,  
constructing, hydraulic testing, commissioning and 
giving satisfactorily trials of 25 MLD STP of suitable  
components as per technology requirements to treat 
Sewage and can be accommodated in existing 
available land with suitable Treatment Units as per 
the CPHEEO guidelines and CPCB norms and 
relevant IS codes etc. necessary piping work with 
required valves, gates, Laboratory Equipment, 
complete as turnkey job with all involved additional 
Civil, electrical, Instrumentation and mechanical 
works as per detailed specifications  to achieve the 
effluent discharge standards:  pH 6.5 - 8.5, BOD < 

 



11  

 

10mg/lit, COD < 50mg/lit, TSS < 10mg/lit, TN < 
10mg/lit, TP < 2mg/lit, NH4N < 5mg/lit, FC < 100 
MPN / 100 ml to get recyclable quality of water for 
Industrial/ agricultural purposes. The Coagulant 
Dosing System shall be provided as an optional/ 
backup. The plant should be completely automated 
with PLC controlled SCADA operating system with 
sensors, probes to measure BOD,COD,TSS,PH and 
ammonia at inlet an outlet, TSS meter, portable  D.O 
meter, main control cabinet and communication 
module determining quantitative and qualitative 
parameters of influent and effluent etc., complete 
Designing, providing and constructing administrative 
building, office cum laboratory including stores. 

1.31 Manufacture, supply & delivery of Centrifugally cast 
(spun) Ductile Iron pressure pipes for sewage with 
Double G Flanged  ends confirming to I.S.: 
8329/2000 in standard working lengths of 5 meters 
and 1000mm dia. for classification K-9 suitable for 
Flanged Joints,bends with (HAC) cement mortar 
lining inside the pipes with outside Zinc coating. 
Rates are including Transportation and ST , civil  
and mechanical cost etc,. complete.: 1-No 

25 MLD STP 

1.32 
Supply of  surface jet Aerator units to supply SOR @ 
40 kg/hr and 1.8 KgO2/KWH    :  8-Nos 

25 MLD STP 

1.33 Grit removal system to be provided in collection 
mechanism by converting it into fixed half bridge 
with centre mechanism fitted with centre cage and 
rake arm. - Additional supporting pillars to support 
mechanism - 2 nos of Screw classifier with SS 316 
of minimum 400mm dia - 2 nos of Organic Return 
pump - Collection bin of 1000 Ltr :1-No.  

25 MLD STP 

 Designing, providing & constructing in RCC (M-30) 
Anoxic tanks(23mx23mx4.5m) with central partition 
wall-1-No 

25 MLD STP 

 
 Supply of 7.5 HP Trition Process Mixer for Anoxic 
Tank 4-Nos 

25 MLD STP 

 
Supply of Recirculation pumps from Aeration  to 
Anoxic tank 4-Nos 

25 MLD STP 

 
Designing, providing Disc filter and associate civil 
structure .as per specifications 1-No 

25 MLD STP 

 
Design and Construction cost of  Filter press  
building  as per specifications 1-No 

25 MLD STP 

1.34 Sludge Dewatering Unit:Combi unit of Belt thickener 
with Belt Filter press  To suit the sludge flow rate of 
30 M3/ hr capacity with  Belt Filter Press, allied 
accessories, Poly preparation  and dosing unit. - 

25 MLD STP 



12  

 

Complete automated : 1-No.  

1.34 Supply of RAS (return sludge)  non clog  horizontal 
centrifugal pumps of 500 cum/hr and  10m head: 
 1-No. 

25 MLD STP 

1.35 Supply of Chlorinator with chlorine dosing of 5 ppm 
with Vacuum type wall Mounted  chlorinator  10 
Kg/hr consists of vacuum regulator control valve 
assembly, flow meter assembly,  Water/Chlorine 
Pressure gauges, ejector assembly  with mixing  
chamber all Wall mounting accessories, annealed 
copper coil 2 mtr long with end fitting cylinder/tonner 
Key 1 No. Ammonia Solution  Ammonia Tourch 1 No 
including booster pumps of 10cum/hr, chlorine 
detector, Tonner, super vision and installation  
1-Job 

25 MLD STP 

1.36 Civil  structural  modification   for revamping of 
existing Collection mechanism to Grit removal 
system  
1-Job 

25 MLD STP 

1.37 Providing PLC scada system ,instrumentation and 
Miscellaneous works (Cleaning, Repair and 
overhauling  of electromechanical units) 
1 -Job 

25 MLD STP 

1.38 
Supply of  DG set 500KV  and 500kv transformer 

25 MLD STP 

1.39 
Lab equipment  for Treatment  plant 

25 MLD STP 

1.40 Supply and delivery of Vehicles for Operation and 
maintenance of sewerage system (Capital work) 

Supply and delivery  high pressure 
jet cleaner (Muljet Min 14 lpm) 

1No 

Supply  and delivery of Jetting cum 
Suction machine(9000lit capacity) 

1No 

Supply and delivery  of Jet Rodding 
machine-  6000lit  capacity 

1No 

Supply and delivery of De-Silting 
machine mounted on 3 wheeler auto  

2No.s 

Supply and delivery of rodding 
machine-100 rods 

1No 

 

 

1.42 Operation and maintenance of sewerage system i.e 
manpower supply, repairs  and maintenance of 
electro mechanical equipment and oils and repairs 
of vehicles etc for  7 years (excluding power charges 
&oils for DG sets) 

9mld,16mld 38 mld 
pumping stations, ABD 
area sewer network 
and 25 mld,38 MLD 
STPs 

 

 



13  

 

Sl. 

No. 
Description of the Component 

Indicative 

Quantity                  
Unit 

 Part  - II Schedule – A   

 GST 540.39  

 Seignoriage Charges 15.00  

 

Note:  1.  Quantities indicated in the Table above are indicative and need to be 

confirmed by Contractor through a SIP.  

 2. All components of implementation of SIP are to be understood including 

commissioning and duly approved by Engineer / PMC. 

3. These are minimum quantities which needs to be provided by the 

contractor. 



14  

 

The interested bidders may download the tender schedules documents from the e-

procurement  website www.ap.eprocurement.gov.in from _________ @ 09.00 PM. The 

field data can be had from the office of the Managing Director, GREATER 

VISAKHAPATNAM SMART CITY CORPORATION LIMITED, C/o GVMC on any working 

day before bid submission closing date i.e.,_____________ @ 03.30 PM. 

II) NIT DETAILS : 

 

1. Department Name GREATER VISAKHAPATNAM SMART CITY CORPORATION 

LIMITED 

2. Circle / Division Name GREATER VISAKHAPATNAM MUNICIPAL CORPORATION 

3.  Tender Number  

4. Name of work Providing  Sewerage Network in Jalaripeta and network 

gaps in ABD area and retrofitting of pumping stations at 

Pandurangapuram, Shantiashramam and Town kottaroad 
and Retrofitting of STP's  at Appughar  and Town kotta 

road  and Replacement  of Gravity main from Durgalamma 

Temple to Town  Kotta road  STP ofGreater Visakhapatnam 

Municipal Corporation” under Smart City Mission.  

 

5. Internal Bench Mark Value 5413.19Lakhs 

6. Period of Contract Design and Construction - 24 months 

 

7. Form of Contract EPC 

8. Tender Type Open 

9. Tender Category Works 

10 EMD / Bid Security 54,13,190 /- (INR)  (1% of IBM value) 

11. EMD / Bid Security Payable to  Managing Director, Greater Visakhapatnam Smart City 

Corporation Limited 

12. Tender Fee APTS 

13. Tender Fee Payable to  APTS 

14. Process Fee Rs. 25000 + Service Tax (INR) 

15. Process Fee Payable to  M/s APTS 

16. Bid document downloading starting ________________  :                09.00 PM 

17. Bid document downloading ending ________________:                02.00 PM 

18. Pre-Bid Meeting Date _______________   :                04.00 PM 

19. Bid submission  closing Date (online)  ________________ :               03.30 PM 

20. Pre-Qualification / Technical bid 

opening date (Qualification and 

Eligibility stage) 

_________________  :              04.00 PM 

21. Price  Bid Opening Date (Financial 

Bid Stage) 

_________________  :              05.00 PM 

22. Place of Price Bid Opening  Managing Director, Greater Visakhapatnam Smart City 
Corporation Limited 

O/O Greater Visakhapatnam Municipal Corporation 

Room No. 306, Aslimetta Junction, Visakhapatnam – 

530003, Andhra Pradesh, India 

http://www.ap.eprocurement.gov.in/


15  

 

23. Officer Inviting Bids/ Contact 

Person 
Managing Director, Greater Visakhapatnam Smart City 

Corporation Limited 

24. Address / E-mail ID Managing Director, Greater Visakhapatnam Smart City 

Corporation Limited 

c/o Greater Visakhapatnam Municipal Corporation 

Room No. 306, Aslimetta Junction, Visakhapatnam – 
530003, Andhra Pradesh, India 

25. Contact  
Details/Telephone, Fax 

0891- 2746300 
 

26. Eligibility Criteria : The Eligibility  criteria of the bidder for the project:  

A) General Requirements  

 
1. Period of Completion:  

 Design & construction - 24 months (Inclusive of    
Monsoon Period). 

 
 

              2. The bidder should furnish EMD of Rs 54,13,190/-  in   
[...]
All the trenches shall be properly restored as per 

IRC/MoRTH specifications and the quantities given under 
are only indicative but not exhaustive. The detailed 

drawings shall be submitted by the EPC Agency which will 

be approved by the competent authority based on which 

the quantities have to be arrived and they shall be in 

conformity with the IRC/MoRTH Specifications but within 

the overall percentage breakup mentioned in the 
document and the following quantities are only indicative 

but not exhaustive. 

Not less than 4289 Cum  Crusher dust filling 200mm 

thick 

Not less than 3217 Cum  M30  grade concrete 150mm 
thick 

 

 

 

4.6 a)Supply and delivery of Submersible pumps(energy 

efficiency ) with cable pipe  , suction  and discharge pipes  

, fittings, installation ,laying ,jointing  fixing of 

electromechanical components including replacement of 
existing pipes and pumps with labor charges . 

21kw  pump at@53lps and  20 meter head-2 No's 

   42kw  pump at@125lps and  20 meter head-2 No's 

125kw  pump at@313 lps and  20 meter head-1 No's 

b)Mechanical  coarse  screen  of 1.2mx1.5mx0.5m 
c) Supply ,delivery ,laying termination of single core  

copper flexible cable from junction box to starter panel 

including pvc pipe of 16 sq mm-120m and 70sq mm-30m 

length 

d) Control panels suitable for the above pumps-3No's 

 
 

 For 9 MLD sewage 

pumping station@ 

pandurangapuram 

4.7 Supply and delivery of Submersible pumps(energy 

efficiency ) with cable pipe  , suction  and discharge pipes  

, fittings, installation ,laying ,jointing  fixing of 

electromechanical components including replacement of 

existing pipes and pumps with labor charges . 
a)28kw  pump at@112 lps and  15 meter head-2 No's 

    55kw  pump at@222lps and  15 meter head-2 No's 

55kw  pump at@556 lps and  15 meter head-1 No's 

b) Supply of  DG set 320KVA outdoor  

c) Supply ,delivery ,laying termination of single core  

copper flexible cable from junction box to starter panel 
including pvc pipe of 16 sq mm-120m and 95sq mm-30m 

length  

d) Control panels suitable for the above pumps-3No's 

For 16 MLD sewage 

pumping 

station@Shanti ashram 



25  

 

4.8 Supply and delivery of Submersible pumps(energy 

efficiency ) with cable pipe  , suction  and discharge pipes  

, fittings, installation ,laying ,jointing  fixing of 

electromechanical components including replacement of 
existing pipes and pumps with labor charges . 

a)57kw  pump at@264 lps and  15meter head-2 No's 

    114kw  pump at@528ps and  15 meter head-2 No's 

290kw  pump at@660 lps and  14 meter head-1 No's 

b)Mechanical  coarse  screen  of 1.5mx1.5mx0.8m 

c) Supply ,delivery ,laying termination of single core  
copper flexible cable from junction box to starter panel 

including pvc pipe of 16 sq mm-120m and 95sq mm-30m 

length 

d) Control panels suitable for the above pumps-3No's 

For 38 MLD sewage 

pumping station @Town 

kotta road 

4.9 Complete SCADA system for monitoring and controlling 
the pumping stations  

9mld,16 mld and 38 mld 

3 No's 

 

Upgradartion of STP- 38 MLD  

 

 Upgradation of 38 MLD STP by Designing,  constructing, 
hydraulic testing, commissioning and giving satisfactorily 

trials of 38 MLD STP of suitable  components as per 

technology requirements to treat Sewage and can be 

accommodated in existing available land with suitable 

Treatment Units as per the CPHEEO guidelines and CPCB 

norms relevant IS codes etc. necessary piping work with 
required valves, gates, Laboratory Equipment, complete as 

turnkey job with all involved additional Civil, electrical, 

Instrumentation and mechanical works as per detailed 

specifications  to achieve the effluent discharge standards:  

pH 6.5 - 8.5, BOD < 10mg/lit, COD < 50mg/lit, TSS < 
10mg/lit, TN < 10mg/lit, TP < 2mg/lit, NH4N < 5mg/lit, 

FC < 100 MPN / 100 ml to get recyclable quality of water 

for Industrial/ agricultural purposes. The Coagulant 

Dosing System shall be provided as an optional/ backup. 

The plant should be completely automated with PLC 

controlled SCADA operating system with sensors, probes 
to measure BOD,COD,TSS,PH and ammonia at inlet an 

outlet, TSS meter, portable  D.O meter, main control 

cabinet and communication module  including 

determining quantitative and qualitative parameters of 

influent and effluent etc., complete Designing, providing 

and constructing administrative building, office cum 
laboratory including stores. 

 

 

 



26  

 

4.10 Supply of Dia. 63mmx1000mm Silicon Fine Bubble 

Tubular  Diffusers with SS Nipple of Model SFT-100-

SILICON  in the Aeration Tank(60mx42.5mx5m) 2800 -

Nos 

38 MLD STP 

4.11 Supply of Twin Lobe  Air Blower with All Accessories of 

5750 cum/hr,0.6 kg/cm2(Without Motor).  
6 -Nos 

38 MLD STP 

4.12 
Supply of Motors of 180 HP /1440 RPM for Twinlobe  

Blower  6 -Nos 

38 MLD STP 

 
Supply of Bio-Swirl media    for  two    Aeration tanks  

(60mx42.5mx5m)-440cum 

38 MLD STP 

4.13 Supply of Grit Removal System to suit tank size of 6.5 M x 
6.5 M x 0.9 M SWD + 0.5 M FB all parts in SS 316 with 

400mm dia Screw classifier  with Electro Mechanical 

Overload alarm assembly,1.5 KW geared motor and chain 

drive with chain guard for grits collection 

mechanism,Grits washing 400 mm Ø Screw Classifier 

mechanism in SS316 Screw construction with 1.5 KW 
geared motor complete and Organic Return Pump with 

SS316 Shaft and Impeller & 0.75 KW motor. 

2-Nos 

 

38 MLD STP 

4.14 Designing, providing & constructing in RCC (M-30) Anoxic 

tanks(29.10mx18.55mx5.5m) with central partition wall-

1-No 

38 MLD STP 

4.15 
 Supply of 7.5 HP Trition Process Mixer for Anoxic Tank 6-

Nos 

38 MLD STP 

4.16 
Supply of Recirculation pumps from Aeration  to Anoxic 

tank 6-Nos 

38 MLD STP 

4.17 
Designing, providing Disc filter and associate civil 

structure .as per specifications1-No 

38 MLD STP 

4.18 

Supply of  Centrifuge  for average flow (38 MLD) 1-No 

38 MLD STP 

4.19 Supply of RAS (return sludge)  non clog  horizontal 

centrifugal pumps of 500 cum/hr and  10m head 

2-Nos 

38 MLD STP 

4.20 

Supply of Agitator in the sludge sump 2-Nos 

38 MLD STP 

4.21 Supply of Centrifuge feed  pump  capacity (12 

cum/hr)with motor 7.5 HP and operating pressure of 1.5 

bar  2-Nos  

38 MLD STP 

4.22 
Supply of  motor for Centrifuge  with VFD and 18.5 KW 

motor    2-Nos  

38 MLD STP 

4.23 
Supply of Open channel flow meter Ultrasonic )with 

transmitter flow sensor  for 19 MLD flow 2-Nos 

38 MLD STP 



27  

 

4.24 Supply of Chlorinator with chlorine dosing of 5 ppm with 

Vacuum type wall Mounted  chlorinator  10 Kg/hr 

consists of vacuum regulator control valve assembly, flow 

meter assembly,  Water/Chlorine Pressure gauges, ejector 
assembly  with mixing  chamber all Wall mounting 

accessories, annealed copper coil 2 mtr long with end 

fitting cylinder/tonner Key 1 No. Ammonia Solution  

Ammonia Tourch 1 No including booster pumps of 

10cum/hr, chlorine detector, Tonner, supervision and 

installation  
1 -Job  

 

38 MLD STP 

4.25 Providing PLC scada system ,instrumentation and 

Miscellaneous works (Cleaning, Repair and overhauling  of 

electromechanical units) 

1 -Job 

38 MLD STP 

4.26 

Supply of  DG set 630KVA outdoor 

38 MLD STP 

4.27 

Lab equipment  for Treatment  plant 

38 MLD STP 

4.28 
Supply ,testing and commissioning of Drive control panel 

(185  KW-VFD)with 630 amps Capacity  for Air blowers 

38 MLD STP 

4.29 Supply delivery and termination of common 11kv, 630A, 

25KA VCB  at  38 MLD 1000kVA and  750kVA 
transformers 

38 MLD STP 

4.30 

 Supply of 300 sq mm 3.5 core aluminum armoured cable 

38 MLD STP 

 

Upgradartion of STP- 25 MLD  

 

 Retrofitting of 25 MLD STP by Designing,  constructing, 
hydraulic testing, commissioning and giving satisfactorily 

trials of 25 MLD STP of suitable  components as per 

technology requirements to treat Sewage and can be 

accommodated in existing available land with suitable 

Treatment Units as per the CPHEEO guidelines and CPCB 

norms and relevant IS codes etc. necessary piping work 
with required valves, gates, Laboratory Equipment, 

complete as turnkey job with all involved additional Civil, 

electrical, Instrumentation and mechanical works as per 

detailed specifications  to achieve the effluent discharge 

standards:  pH 6.5 - 8.5, BOD < 10mg/lit, COD < 
50mg/lit, TSS < 10mg/lit, TN < 10mg/lit, TP < 2mg/lit, 

NH4N < 5mg/lit, FC < 100 MPN / 100 ml to get recyclable 

quality of water for Industrial/ agricultural purposes. The 

Coagulant Dosing System shall be provided as an 

optional/ backup.  

The plant should be completely automated with PLC 
controlled SCADA operating system with sensors, probes 

to measure BOD,COD,TSS,PH and ammonia at inlet an 

outlet, TSS meter, portable  D.O meter, main control 

cabinet and communication module determining 

quantitative and qualitative parameters of influent and 
effluent etc., complete Designing, providing and 

 



28  

 

constructing administrative building, office cum 

laboratory including stores. 

4.31 Manufacture, supply & delivery of Centrifugally cast 

(spun) Ductile Iron pressure pipes for sewage with Double 

G Flanged  ends confirming to I.S.: 8329/2000 in 

standard working lengths of 5 meters and 1000mm dia. 
for classification K-9 suitable for Flanged Joints,bends 

with (HAC) cement mortar lining inside the pipes with 

outside Zinc coating. Rates are including Transportation 

and ST , civil  and mechanical cost etc,. complete.: 1-No 

 

25 MLD STP 

4.32 
Supply of  surface jet Aerator units to supply SOR @ 40 

kg/hr and 1.8 KgO2/KWH    :  8-Nos 

25 MLD STP 

4.33 Grit removal system to be provided in collection 

mechanism by converting it into fixed half bridge with 
centre mechanism fitted with centre cage and rake arm. - 

Additional supporting pillars to support mechanism - 2 

nos of Screw classifier with SS 316 of minimum 400mm 

dia - 2 nos of Organic Return pump - Collection bin of 

1000 Ltr :1-No.  
 

25 MLD STP 

 
Designing, providing & constructing in RCC (M-30) Anoxic 
tanks(23mx23mx4.5m) with central partition wall-1-No 

25 MLD STP 

 
 Supply of 7.5 HP Trition Process Mixer for Anoxic Tank 4-
Nos 

25 MLD STP 

 
Supply of Recirculation pumps from Aeration  to Anoxic 
tank 4-Nos 

25 MLD STP 

 
Designing, providing Disc filter and associate civil 
structure .as per specifications 1-No 

25 MLD STP 

 
Design and Construction cost of  Filter press  building  as 
per specifications 1-No 

25 MLD STP 

4.34 Sludge Dewatering Unit:Combi unit of Belt thickener with 

Belt Filter press  To suit the sludge flow rate of 30 M3/ hr 

capacity with  Belt Filter Press, allied accessories, Poly 

preparation  and dosing unit. - Complete automated : 1-

No.  

25 MLD STP 

4.35 Supply of RAS (return sludge)  non clog  horizontal 

centrifugal pumps of 500 cum/hr and  10m head: 

 1-No. 

25 MLD STP 

4.36 Supply of Chlorinator with chlorine dosing of 5 ppm with 

Vacuum type wall Mounted  chlorinator  10 Kg/hr 
consists of vacuum regulator control valve assembly, flow 

meter assembly,  Water/Chlorine Pressure gauges, ejector 

assembly  with mixing  chamber all Wall mounting 

accessories, annealed copper coil 2 mtr long with end 

fitting cylinder/tonner Key 1 No. Ammonia Solution  
Ammonia Tourch 1 No including booster pumps of 

10cum/hr, chlorine detector, Tonner, super vision and 

installation  

1-Job 

25 MLD STP 



29  

 

 

4.37 Civil  structural  modification   for revamping of existing 

Collection mechanism to Grit removal system  

1-Job 

25 MLD STP 

4.38 Providing PLC scada system ,instrumentation and 

Miscellaneous works (Cleaning, Repair and overhauling  of 

electromechanical units) 

1 -Job 

25 MLD STP 

4.39 

Supply of  DG set 500KV  and 500kv transformer 

25 MLD STP 

4.40 

Lab equipment  for Treatment  plant 

25 MLD STP 

4.41 Supply and delivery of Vehicles for Operation and 
maintenance of sewerage system (Capital work) 

Supply and delivery  high pressure jet 

cleaner (Muljet Min 14 lpm) 

1No 

Supply  and delivery of Jetting cum 
Suction machine(9000lit capacity) 

1No 

Supply and delivery  of Jet Rodding 

machine-  6000lit  capacity 

1No 

Supply and delivery of De-Silting 

machine mounted on 3 wheeler auto  

2No.s 

Supply and delivery of rodding 

machine-100 rods 

1No 

 

 

4.42 Operation and maintenance of sewerage system i.e 

manpower supply, repairs  and maintenance of electro 

mechanical equipment and oils and repairs of vehicles etc 

for  7 years (excluding power charges &oils for DG sets) 

9mld,16mld 38 mld 

pumping stations, ABD 

area sewer network and 

25 mld,38 MLD STPs 

 

 
 

 

 

 

 

 
 

 
 

The above items/quantities are only "indicative" and it shall be expressly 

understood that the EPC agency shall furnish the detailed BoQ & Estimate based 

on approved designs and drawings as per provisions of the bid 

document/CPHEEO/BIS standards which shall form the basis of detailed % 

breakup of payment schedule within the overall component limits approved by 

EPC Committee-I and variations if any will be dealt with as per EPC guidelines 

mentioned. 

 
 

 



30  

 

The Internal Bench Mark of the above scope of work and deliverables shall be                 

Rs 5413.19 Lakhs 

 

5.0   The EPC Contractor to abide the following conditions: 

 

 

5.1 The "Employer" is the Managing Director, Greater Visakhapatnam Smart City 

Corporation Limited i.e., the Agreement Concluding authority. "Engineer in Charge" is 

the "Executive Engineer" in charge of execution in terms of G.O. Ms.No.50 I&CAD,    

dt.02-03-2009.  

 

5.2 Entrustment of the additional items contingent to the main work and within the 

scope of contract will be authorized by the "Employer" and the EPC agency shall be 

bound to execute such additional items at no extra cost to the employer and the cost of 

such items shall be deemed to have been included in the contract price quoted. 

 
 

5.3 Entrustment of additional items of work contingent to main work and 

outside the scope of contract will be authorized by the employer with the prior 

approval of EPC- Committee: III in terms of GO Ms.217 MA&UD Dept. dt.11-11-2014. 

 
 

5.4 In such cases where the approved designs result in "Substantial Reduction" 

in quantities of that component from the estimated quantities, the payment schedule 

will be adjusted to the actual quantities. Payment schedule will remain unchanged in 

case of increase in the quantities in a component as per Govt. Memo No.28569/M&MI 

(T-IV)/    2012-1 dt. 20-12-2012 of Irrigation & CAD (PW) Dept. 

 
 

 
 

 

5.5 The Competent authority for approval of designs is the Chief 

Engineer, GVMC or any other authority as specified by Government in terms of 

G.O.Ms.No.50, I&CAD dt.02-03-2009. 

 

5.6 The EPC Agency shall carry out investigation, detailed layout, designs and 

drawings of all components of the work to be approved by competent departmental 

authority. The EPC Agency shall follow all the relevant CPHEEO manuals/BIS/GoI 

manuals/advisories etc. issued from time to time for various components of works. 

The EPC Agency shall furnish “detailed estimate” with BoQs prepared based on 

approved designs and drawings by competent authority as per G.O.Ms.No.50 I&CAD 

dt.02.03-2009. 

 
 

5.7 The O&M of the work includes all the establishment costs including their 

statutory benefits, Machinery for O&M, Tools and Plant, manpower, Safety equipment, 

Repairs and maintenance of vehicles and the KPIs in the Water Supply System will be 



31  

 

closely monitored through the Citizen Charter complaint cell of the ULB and penalties 

will be levied accordingly for non-compliance of the KPIs as indicated in the table 

below. 

 

 

5.8The Internal Benchmark (IBM) of the scope of work and deliverables is 

arrived (Excluding reimbursable items) based on SoR of 2017-18 with Cement @ 